
22- ENGD28409

AIR COMPRESSOR DIAGRAM

Air Compressor Model Number 919.167362

4

10
11

Torque 9-12 ft.-lbs.

36

34

3332

31

37

38

24

39

35

43

11

25

2321

44

5

1618

20

22

17

21

46

15

14
13

12

8
9

7

6

48

45

42

Torque Snug

Torque Snug
Torque 60-75 in.-lbs.

Torque 50-60 in.-lbs.



24- ENGD28409

PUMP DIAGRAM

Air Compressor Model Number 919.167362

84

85

83

82

81

80

78

70

72

73

74

76

86
88

89

79-4

79-2
79-3

79

87



23- ENG D28409

PARTS LIST
Air Compressor Model Number 919.167362

KEY 
NO. PART NUMBER DESCRIPTION
4 * Pump Assembly
5 Z-D26200         Tank  
6 AC-0396         Shroud, Rear 
7 CAC-1121        Shroud Bracket (used 2)
8 SS-655-ZN       Hex Nut 1/4-20 UNC  (2used) 
9 SSN-60-ZN       Washer (2 used)
10 ACG-18          Saddle Mount Cup          
11 91895680        Screw 1/4 - 20 x .75  (5 used)   
12 ACG-19          Isolators (3 used)
13 SSG-3105 O-Ring
14 SSP-7821-1      Nut Tubing 3/8" OD 
15 AC-0405        Outlet Tube 
16 SSP-7811 Assembly Nut Sleeve 1/4"
17 SSP-7813        Nut Sleeve Assembly  3/8" 
18 AC-0631      Check Valve   
20 SSF-953-ZN      Screw Self Tapping 10 x 5/8 (2 used) 
21  SSF-3156        Scew 10-9 x .50 (2 used) 
22 AC-0400         Shroud, Front
23 AC-0397         Guard Fan  
24 D28391     Pressure Relief Tube 
25 AC-0430         Drain Valve
31 D20114          Safety Valve 175 PSI 
32 SS-2071         Nipple 1/4-18 NPT x 1.5
33 D20643          Regulator 
34 D20675          Quick Connect 1/4 NPT 
35 D26615      Power Cord Assembly
36 Z-D21855          Gauge 2"OD 200PSI 1/8 NPT (2 used) 
37 SSP-6021       Bushing Reducer 1/8-1/4 NPT
38 Z-D26612          Pressure Switch
39 D24888       Nipple 1/4-18 NPT  
40 D23345          Label Specification (Not Shown) 
42 LA-3109         Label,  Drain Tank 
43 SST-5314-1 Rubber Foot (3 used)  
44 D24299         Label, Performance
45 LA-3061         Label, Craftsman 
46 LA-3108         Label, Hot Surface 
48 LA-3110         Label, Warning Eng/Span 

* Order individual parts, see pump breakdown



25- ENG D28409

PARTS LIST

Air Compressor Model Number 919.167362

KEY 
NO. PART NUMBER DESCRIPTION

70 Z-D27642 Motor
72 SSF-615 Screw 1/4-20 UNC
73 SST-3025-1 Bearing
74 AC-0108 Fan
76 SSF-586 Screw 1/4-20 UNC x .75

>x 78 --------- Cylinder Sleeve
> 79 --------- Connecting Rod Assembly    
>x 79-2 AC-0208 Formed Compression Ring
> 79-3 ACG-29 Connecting Rod Cap
>x 79-4 SSF-3158-1 Screw 10-24 x .75 T25
>x 80 SSG-8156 O-Ring

81 AC-0032 Valve Plate Assembly
82 ACG-45 O-Ring 
83 AC-0037 Head
84 SSF-589 Stud 1/4 - 20 x 1.125 (2 used)
85 SSF-927 Screw 1/4-20 x 1.125 THD (2 used)
86 CAC-1173-1 Muffler Intake
87 DAC-142 Screen Filter
88 DAC-143 Filter Intake
89 DAC-144 Fastener Intake Filter (2 used)

Not Illustrated
D28409 Owners Manual

* 919-16434 Intake Filter Kit
x K-0650  Compression Rig Kit
> KK-4865  Connecting Rod Kit 




